
 

 

 

 

Integrated Water Cycle 
Management Strategy 
Issues Paper 

MidCoast Council 

10 November 2022 
 

  

   The Power of Commitment 



  The Power of Commitment 
 

 

 

 

GHD Pty Ltd | ABN 39 008 488 373 

230 Harbour Drive,   

Coffs Harbour, New South Wales 2450, Australia 

T  +61 2 6650 5600  |  F +61 2 9475 0725  |  E cfsmail@ghd.com  |  ghd.com 

 

  

Document status 

Status 
Code 

Revision Author Reviewer Approved for issue  

Name Signature Name Signature  Date 

S4 0 T Cook A Fletcher  A Fletcher  10/11/22 

        

        

        

        
 

© GHD 2022 

This document is and shall remain the property of GHD. The document may only be used for the purpose for 
[...]
Stroud Water pumped from river storage (after meeting release requirements) to off-stream storage (to keep 
full as possible) to supply. If flow greater than 375 ML/d at g/s then no pumping from river due to 
turbidity (20 NTU limit). 

Gloucester Water pumped from river (after meeting irrigation release requirements) to nominal storage to supply. 

For the proposed off stream storages pumping from river not allowed when flow > 3000 ML/d (at g/s 
208006 Barrington River at Forbesdale) due to turbidity. 

Manning  Water is extracted from Manning River (after meeting release requirements) to meet demand from the 
river or Bootawa Dam and to keep storage as full as possible. 

Raw water can either be pumped straight to the Bootawa WTP for direct treatment or stored in the 
Bootawa Dam off stream storage. 

No pumping from the river occurs when the flow is > than 10,000ML/d at the intake due to turbidity (50 
NTU limit). 

When flow > 1000 ML/d no water is transferred to the Bootawa storage due to expected phosphorous 
levels however water is still transferred direct to the WTP to meet demand. 

Pumping occurs from the Nabiac Inland Dune Aquifer to meet demand subject to the following: 

Condition Rainfall over past 6 months Daily Extraction ML/d 

 

Wet period > 600 mm 10 

Average period 400 – 600 mm 8 

Dry period < 400 mm 6 

Rainfall measured at BOM station 60013 Forster –Tuncurry Marine Rescue 

Note: Conditions are currently under discussion / investigation to be updated. 

Source: Various Council water supply strategies 2016 

4.4 Water supply schemes 
Within the three water catchments, are six water supply schemes: 

– Manning supply scheme 

– Tea Gardens supply scheme 

– Bulahdelah supply scheme 

– Stroud supply scheme 

– Gloucester supply scheme 

– North Karuah supply scheme 

A summary of the schemes is shown in Table 4.5. 



 

GHD | MidCoast Council | 12545621 | Integrated Water Cycle Management Strategy 20 

 

Table 4.5 Description of water supply systems 

Water supply 
system  

Source 

water/catchment 

Treatment process Towns supplied 2020 
Population 

served 

Manning Manning River Selective pumping, retention and 
sedimentation in Bootawa Dam, 
screening, water stabilisation, 
coagulation, microfiltration, 
ozonation, biologically activated 
carbon (BAC) filtration, chlorination, 
fluoridation 

Taree, Forster, Tuncurry, 
Hallidays Point, Wingham, 
Pacific Palms, Smiths Lake, 
Old Bar, Harrington, 
Coopernook, Crowdy Head, 
Cundletown, Krambach, 
Nabiac, Failford, 
Lansdowne, Manning Point, 
Tinonee and Green Point. 

73,388 

Nabiac Inland Dune 
Aquifer 

Water stabilisation, aeration, 
coagulation, microfiltration, 
chlorination, fluoridation 

Tea Gardens Viney Creek Aquifer Water stabilisation, aeration, 
coagulation, microfiltration, pH 
correction, chlorination, fluoridation 

Tea Gardens and Hawks 
Nest 

5,536 

Gloucester Barrington River pH correction, coagulation, 
sedimentation, sand filtration, 
chlorination, fluoridation. 

Gloucester and Barrington 3,740 

Bulahdelah Crawford River pH correction coagulation, 
sedimentation, sand filtration, 
chlorination, fluoridation. 

Bulahdelah 1,343 

Stroud Karuah River  Selective pumping, coagulation, 
sedimentation, off river storage, 
secondary coagulation, sand 
filtration, chlorination, fluoridation 

Stroud and Stroud Road 1,200 

North Karuah Bulk water supplied 
by Hunter Water – 
Tomogo Borefields 

Aeration, coagulation, filtration, pH 
correction, fluoridation, chlorination. 
Treated by Hunter Water at Lemon 
Tree Passage WTP. 

North Karuah 76 

These schemes are further detailed in Sections 4.4.1 to 4.4.6. 

  



 

GHD | MidCoast Council | 12545621 | Integrated Water Cycle Management Strategy 21 

 

4.4.1 Manning water supply scheme 

A schematic diagram of the Manning water supply scheme is shown in Figure 4-2. 

 

Figure 4-2 Manning water supply scheme overview  



 

GHD | MidCoast Council | 12545621 | Integrated Water Cycle Management Strategy 22 

 

The Manning River catchment spans from Crowdy Head to Smiths Lake. The Manning Scheme contains WTP’s: 

– Bootawa WTP, built in 2010 

– Nabiac WTP, commissioned in 2018 

The major components of the Manning scheme include: 

– Manning River intake and pumping station (PS1A) at Bootawa 

– Old intake and pump station at Abbotts Falls (decommissioned) 

– Bootawa Dam, 2250 ML capacity 

– Bootawa WTP 60 ML/day capacity 

– Bootawa treated water pump station (PS2B) 

– 14 production bores at Nabiac Inland Dune Aquifer (commissioned 2018) 

– Nabiac WTP 12 ML/day capacity 

– Nabiac treated water pump station (commissioned 2018) 

– Darawank balance tank and pump station (commissioned 2018) 

Manning Water Supply Scheme currently serves a population of approximately 73 388, which increases to 

approximately 80 000 during the holiday months. 

4.4.1.1 Raw water source 

4.4.1.1.1 Bootawa WTP water source 

Raw water is pumped from the Manning River and stored in Bootawa Dam. It is treated at Bootawa WTP and 

distributed as part of the Manning water scheme The Manning River catchment forms part of the traditional land of 

the Biripi and Geawegai people. 

Bootawa WTP has three modes of raw water operation: 

– Mode 1 (Manning River water turbidity <5 NTU). Water from Manning River is pumped by raw water pumps 

into Bootawa Dam. Water is gravity fed to the WTP. 

– Mode 2 (Manning River water turbidity >5 NTU and <50 NTU). Raw water pumps transfer river water to a raw 

water balance tank, where it gravitates back to the inlet of the WTP. 

– Mode 3 (Manning River water turbidity >50 NTU. Also dependent on phosphorus levels). Water is pumped 

from Bootawa Dam directly to the WTP with no water being pumped into the dam. 

4.4.1.1.2 Nabiac WTP water source 

The Nabiac Inland Dune Aquifer Scheme has been designed for the sustainable extraction of up to 10 ML/d from 

the Nabiac Inland Dune Aquifer and then treated at Nabiac WTP. The Nabiac Inland Dune Aquifer forms part of 

the traditional land of the Worimi and Biripi people. 

Water is extracted from 14 groundwater bores in the Nabiac Inland Dune Aquifer. The bores tap the aquifer 

between 10 and 25 m below the surface and can yield up to 23 L/s. Pump stations transfer water to the header 

main and then on to the WTP. All pumps can supply a modelled maximum of 164 L/s with the target WTP flow of 

138 L/s. The overall WTP production or daily raw water supply of 6, 8 or 10 ML is based on historical rainfall, 

groundwater levels and potential saline intrusion. The bore field pumps will operate based on a demand signal 

from the WTP to maintain a level in the raw water pre-treatment tank. 

Refer to Section 4.4.1.1.2 for current development in the Nabiac water supply scheme.  

  



 

GHD | MidCoast Council | 12545621 | Integrated Water Cycle Management Strategy 23 

 

4.4.1.2 Treatment 

4.4.1.2.1 Bootwa WTP treatment 

Bootawa WTP is a membrane filtration plant which currently has the capacity to treat 60 ML/day. The WTP has 

provision to be upgraded to a capacity of 75 ML/day in the future.  

The treatment process is outlined as followed: 

Stabilisation  

Prior to screening, raw water is conditioned using lime and carbon dioxide for pH and alkalinity adjustment 

ensuring stable treated water that is not potentially corrosive to the distribution system. Lime slurry is dosed just 

after the plant inlet to maximise the contact time ensuring complete reaction prior to carbon dioxide dosing. Carbon 

dioxide (dissolved into a side stream of raw water) is injected after lime, prior to coagulation.  

Screening 

Pre-dosed water is screened before entering the flash mixing tank to remove large particles which could damage 

the filtration membranes. A rotating drum screen with 2 mm screen apertures captures solids into a small waste 

bin.  

Coagulation (flash mixing) 

Screened water is dosed with coagulant Aluminium Chlorohydrate (ACH) which is vigorously mixed by a vertical 

mixer in the flash mixing tank. ACH assists in the removal of colloidal and suspended particulates from the raw 

water by destabilising the particles allowing them to aggregate for removal in the membrane filtration stage.  

Flocculation  

The dosed water then flows into the inlet channel which provides gentle mixing and required contact time for the 

coagulated suspended particles to agglomerate and form flocs. These flocs are then easily removed in the 

membrane filtration phase. 

Membrane filtration  

The flocculated water flows along the membrane inlet channel where it enters under gravity the four micro-filtration 

cells (with provision for five in the future). Each cell operates identically and in parallel. Feedwater enters the 

bottom of each cell and passes over and around the micro-porous hollow fibre membranes. Clean water is drawn 

through the membrane wall by suction pressure into the center of each membrane fibre. Filtered water (filtrate) 

flows from the top of each module rack to the filtrate manifold into a common treated water outlet and passes to 

storage. The membranes provide a physical barrier for organisms such as Cyanobacteria (Blue Green Algae) and 

protozoa (e.g. Cryptosporidium parvum and Giardia intestinalis).  

Cleaning and maintenance of the membranes is carried out routinely in various ways. Frequency of the different 

cleaning methods depends on raw water quality and the type of fouling. Backwash removes retained solids from 

membrane surfaces with the use of pumps and air scour blowers. Clean in Place (CIP) is required to maintain long 

term membrane performance and uses cleaning chemicals, including hypochlorite and acid cleaners, and soaking 

the membranes. Chemically Enhanced Backwash (CEBW) is similar to CIP but with reduced step times and no 

extended soaking. Compressed air is used for integrity testing and valve operation. Membrane integrity is also 

monitored via. the automatic pressure decay test and leak test and is trended on the Supervisory Control and Data 

Acquisition (SCADA) system. Filtrate from the membrane filters flows into the clear water tank which has two 

compartments. The main compartment is utilised for provision of backwash water for membrane filters, BAC filters, 

CIP make up water and ozone generation cooling water. Water from the second compartment of the clear water 

tank gravitates to the ozone contact tank. The ozone and BAC processes can be bypassed if not required.  

  



 

GHD | MidCoast Council | 12545621 | Integrated Water Cycle Management Strategy 24 

 

Ozonation  

Filtered water is treated with ozone which breaks down taste and odour-causing compounds (e.g. MIB and 

geosmin, associated with algae). It is also effective against bacteria (e.g. Escherichia. coli (E. coli)) and viruses). 

Ozone gas is generated on site and dosed via. diffusers configured in a ‘baffle’ arrangement in the two-stage 

ozone contact tank. This provides sufficient contact time to treat taste and odour compounds. Gas flow is adjusted 

with valves to meet water quality requirements. Water then gravitates over a weir at the outlet of the contact tank 

to ensure no residual ozone remains in solution at the end of the process stage.  

Biologically activated carbon filters  

The ozonised water then flows via gravity to BAC filters. In conjunction with ozonation, the BAC filters remove total 

organic carbon (TOC) and other organics which can contribute to taste and odour problems. The BAC filtration 

process uses naturally occurring micro-organisms to remove organics via bio-assimilation. The organic matter is 

readily assimilated due to ozone having broken the chemicals into readily consumable forms.  

Filtered water flows out of the bottom of the tank. Media is cleared periodically to remove organics and excess 

biogrowth with backwashing and air scouring. Backwash water is discharged into the wastewater balance tank.  

Chlorine contact tank  

The BAC filtered water flows under gravity to the chlorine contact tank (CCT). Water is dosed at the inlet with 

chlorine gas for disinfection of pathogens (disease causing organisms such as E. coli bacteria) and fluoride 

(sodium silicofluoride) is added for dental hygiene. The tank consists of two long chicanes which promote plug flow 

ensuring a minimum of 30 minutes contact time. Chlorine is dosed at a level high enough to maintain a residual 

throughout the distribution system.  

Treated Water Reservoir  

Water passes over the outlet weir and through an underground pipe to the 8.5 ML treated water reservoir.  

Soda ash (sodium carbonate) can be dosed into the water at the weir exiting the chlorine contact tank (if required) 

to correct the final water pH to ensure the water meets the treated water quality and corrosivity requirements.  

The treated water is then pumped via. the treated water pumping station (PS2B) to the distribution system. 

The WTP is automatically controlled using Programmable Logic Controllers (PLC) and SCADA systems. These 

systems allow operators to control the plant remotely as well as record data for all treatment processes. 

A schematic diagram of the Manning water treatment process is shown in Figure 4-3 



 

GHD | MidCoast Council | 12545621 | Integrated Water Cycle Management Strategy 25 

 

 

Figure 4-3 Bootawa WTP process schematic 



 

GHD | MidCoast Council | 12545621 | Integrated Water Cycle Management Strategy 26 

 

4.4.1.2.2 Nabiac WTP treatment  

The current production capacity of the Nabiac WTP is 10 ML/d over 22 hours with a hydraulic capacity of 12 ML/d. 
The design makes provision for future expansion of the production capacity to 24 ML/d. 

Stage 2 upgrade for the Nabiac WTP is currently being undertaken. This will increase the Nabiac WTP capacity to 
18 ML/d. 

The Nabiac WTP consists of the following treatment processes: 

Pre-treatment chemicals 

Pre-treatment chemicals are dosed prior to water entering the aeration towers. Lime slurry is dosed to the raw 

water via two dosing pumps to increase the naturally low pH and low calcium hardness of groundwater. This 

increases effectiveness of coagulation. The WTP has been designed to cater for future dosing of carbon dioxide 

(CO2). 

Aeration tower 

Pre-dosed water flows through a single aeration tower. Water is sprayed continuously on the top surface of 

packing media in the tower through a series of trays and weirs arranged to provide even flow over the area of 

packing media. A fan is installed adjacent to the tower to deliver a forced air flow into the bottom of the tower and 

upwards through the packing material to form a counter-current to water flow. Water reaches dissolved oxygen 

saturation, assisting oxidation of dissolved aluminium and iron. The aeration process also removes excess CO2 

and hydrogen sulphide. The water from the packed aeration tower will be collected in a sump and transferred into 

the pre-treatment tank. Coagulant (ACH) is added in line between the aeration tower sump and the pre-treatment 

tank with rapid mixing through an in-line static mixer. As a precautionary measure, chlorine gas dosing is also 

available to dose prior to the pre-treatment tank for improved oxidation of soluble metals. However, this is not 

considered best practice as it may increase the likelihood of undesirable chlorine by-products (trihalomethanes) in 

the treated water. 

The WTP design has allowed for future dosing of potassium permanganate between the aeration tower and pre-

treatment tank for improved oxidation if required. The aeration tower has been designed to enable chemical 

cleaning of the packed media. Citric acid dosed treated water is batched and distributed over the media to remove 

any iron or lime deposits to ensure efficient oxidation process and protect media.  

Pre-treatment tank 

Pre-treated water is stored in a single 400 kL tank (Stage 1) before being pumped to the membrane filtration 

system. The tank provides contact time for coagulant (ACH) allowing optimal coagulation as well as retention time 

for oxidation. It also provides a location to buffer the return of secondary membrane filtrate. Chlorine gas dosing is 

available to assist with oxidation of soluble metals, in particular iron, if considered necessary. Water in the tanks is 

mixed to maintain oxidised constituents in suspension and prevent sedimentation. The mixer is low energy to 

promote flocculation. The pre-treatment tank has been sized for Stage 1 of the WTP operation (12 ML/day). An 

additional tank will be required for construction for ultimate plant capacity of 24 ML/day (Stage 2). 

Primary filtration 

From the pre-treatment tank, water passes through two primary filters (disk filtration system and Arkal pod filters), 

prior to entering the membrane microfiltration system. These filters remove larger particles, such as sand, which 

could damage membranes.  

Membrane filtration 

The microfiltration system includes two filter racks with 48 modules per rack. Each eight-inch module has a pore 

size of 0.1-micron hollow fibres. As feed water travels through the filter, contaminants are separated from the 

water and accumulate on the outer wall of the fibre. Feedwater enters the bottom of each cell and passes over and 

around the microporous hollow fibre membranes. Clean water is drawn through the membrane wall by pressure 

from feed pumps into the centre of each membrane fibre. Filtered water (filtrate) flows from the top of each module 

rack to the filtrate manifold into a common treated water outlet and passes to the next stage of treatment. 



 

GHD | MidCoast Council | 12545621 | Integrated Water Cycle Management Strategy 27 

 

Membranes provide a physical barrier for organisms such as protozoa (e.g. Cryptosporidium parvum, Giardia 

intestinalis). Compressed air is used for daily integrity testing and valve operation. Membrane integrity is also 

monitored via automatic pressure decay test and leak test and is trended on SCADA system. 

The microfiltration system can be bypassed. This would only occur under emergency situations and would require 

extra barriers and monitoring to ensure water quality is suitable.  

Post treatment chemicals 

Filtrate (treated water) from the microfiltration system is dosed with gas chlorination for disinfection. Chlorine is 

injected into the filtered water after membrane filtration prior to the treated water reservoir. The filtered water may 

have a chlorine residual from pre-treatment chlorination. Chlorine dosing will be designed to add up to 5 mg/L. 

This is controlled using a flow meter on the filtered water line and feedback control using an on-line chlorine 

analyser. 

Fluoride (sodium fluoride) is added to treated water for dental hygiene. Fluoride dosing is controlled using a flow 

meter on the filtered water line and feedback control using an on-line fluoride analyser. Output targets a finished 

water fluoride level of 1 mg/L. 

Treated water reservoir 

Treated water is stored in the treated water reservoir (TWR) at the WTP with a useable capacity of 7 ML. The 

overall size of the reservoir is 9.5 ML with additional storage used for firefighting and site water services. This 

provides chlorine contact time and acts as balance tank prior to transfer pumps which pump water to Darawank 

Pump Station and into the Manning reticulation system. 

The transfer rate of treated water to Darawank Balance Tank is to match the transfer of water from Darawank 

Pump Station to the Manning reticulation system. This is between 152 L/S and 505 L/S. The plant is also designed 

for efficiencies where some transfer can be initially undertaken by gravity at low flows. 

For Stage 2 of the Nabiac WTP, an additional treated water reservoir will be required. 

Wastewater management 

There are three primary waste streams at the WTP: 

– Secondary membrane filter backwash 

– Raw water strainers (Arkal filters) backwash 

– Neutralised waste (primary membrane cleaning/backwashing and aeration tower cleaning waste) 

– A fourth stream could potentially be generated from CIP of aeration tower 

The first waste stream is generated when the membranes are backwashed with final treated water. The waste 

stream and water recovered from backwashing is collected and filtered through a secondary membrane filtration 

system (known as AP3). The AP3 system is the same as larger scale membrane filters used in the water treatment 

process and increases overall recovery rate from the water treatment process. The AP3 system consists of five 

modules with hollow fibre pore size of 0.1 micron, with additional space for a further five modules for Stage 2. The 

AP3 system requires the same cleaning process as the primary membrane with backwashing, CIP and EFM. 

Backwashing or reverse filtration removes retained solids from membrane surfaces with the use of pumps and air 

scour blowers. CIP is required to maintain long term membrane performance and uses cleaning chemicals 

including sodium hypochlorite, sodium hydroxide and citric acid cleaners, as well as soaking the membranes. EFM 

is also used. Compressed air is used for daily integrity testing and valve operation. Membrane integrity is also 

monitored via. automatic pressure decay tests and leak tests and is trended on SCADA system. 

The AP3 filtrate is pumped back to the pre-treatment tank which reduces overall wastewater of the plant. The 

waste stream produced by the AP3 is sent to the waste tanks, trade waste pit and wastewater pump station to be 

pumped to the sewer system at Nabiac. The waste tanks act as a detention system for the wastewater pump 

station to pump low flows into Nabiac sewer system. 

The second waste stream is produced from backwash water of the raw water strainers (Arkal filters) which is 

drained directly to the trade waste pit and wastewater pump station with no chemical cleaning or neutralisation 

required. 



 

GHD | MidCoast Council | 12545621 | Integrated Water Cycle Management Strategy 28 

 

The third waste stream is generated by cleaning processes which use chemicals (CIP and EFM) from cleaning the 

membrane and AP3 systems as well as the aeration tower cleaning process. All the water is collected in the 

neutralisation tank. Further chemical treatment to correct pH takes place in this tank (using either sodium 

hydroxide or sodium metabisulphite) before waste is discharged to the waste tanks, trade waste pit and 

wastewater pump station to be pumped to the sewer system at Nabiac. 

Waste is monitored from the trade waste pit to comply with trade waste licence conditions. 

The typical daily waste is expected to be around 100 kL, however this can be variable due to the types of cleaning 

process. The wastewater pump station can also operate in emergency mode if the AP3 is offline with no 

wastewater recovery available. 

A schematic diagram of the Nabiac WTP process is shown in Figure 4-4. 

 

Figure 4-4 Nabiac WTP process schematic 

  



 

GHD | MidCoast Council | 12545621 | Integrated Water Cycle Management Strategy 29 

 

4.4.1.3 Distribution 

The Manning water Supply scheme serves the areas of Taree, Forster, Tuncurry, Hallidays Point, Wingham, 

Pacific Palms, Smiths Lake, Old Bar, Harrington, Coopernook, Crowdy Head, Cundletown, Krambach, Nabiac, 

Failford, Lansdowne, Manning Point, Tinonee and Green Point. Figure 4-5 displays the Manning Water Supply 

Scheme distribution schematic. 

 

Figure 4-5 Manning water supply system schematic plan   



 

GHD | MidCoast Council | 12545621 | Integrated Water Cycle Management Strategy 30 

 

4.4.2 Tea Gardens water supply scheme 

A schematic diagram of the Tea Gardens water supply scheme is shown in Figure 4-6. 

  
Figure 4-6 Tea Garden water supply scheme overview 

 



 

GHD | MidCoast Council | 12545621 | Integrated Water Cycle Management Strategy 31 

 

4.4.2.1 Raw water source 

The Tea Gardens WTP raw water is sourced from 10 bores within the Viney Creek Aquifer located 6 km northwest 

of Tea Gardens. The Viney Creek Aquifer forms part of the traditional land of the Worimi people. 

The Viney Creek Aquifer extends over an area of 32 km2, bounded by hills and the Myall River. The aquifer 

comprises of sand beds from which water is extracted as the source for the Tea Gardens water supply scheme. It 

is a two-sand aquifer system consisting of an unconfined upper shallow aquifer and a semi confined lower deep 

aquifer. A coffee rock aquitard exists between the two aquifers. Water is extracted from the deep semi-confined 

aquifer.  

The bores are capable of producing between 12 to 15 L/s and have a combined capacity of 10 ML/day. For design 

purposes, the calculation of the borefield capacity is based on 9 bores with each bore pumping at a capacity of 

12 L/s for 22 hours per day. This gives a capacity of 8.6 ML/day, with the remaining bore retained to be bought 

online in case of failure or in the advent of an emergency. 

Figure 4-7 displays the layout of the bore field.  

 

Figure 4-7 Layout of borefield at Viney Creek aquifer 



 

GHD | MidCoast Council | 12545621 | Integrated Water Cycle Management Strategy 32 

 

4.4.2.2 Treatment 

The Tea Gardens WTP was constructed in 2013. The treatment process is depicted in Figure 4-8. 

Stage 1 of the WTP is designed to produce up to 8 ML of water per day with a recovery of over 99.5% of treated 

potable water from extracted raw water. Following minor upgrades to process mechanical items the plant will be 

capable of producing 12 ML/d in the future as a ‘Stage 2’. 

Due to current process constraints, the WTP has a reduced average day operational capacity of 5.5 ML/d, based 

on 70 L/s over 22 hours. This reduced capacity is based on preferred operation to minimise wear on process 

components. However, the WTP can produce higher volumes up to the design capacity during peak day demand 

periods. 

The treatment process involves: 

Preliminary Dosing and Aeration  

Lime dosing is undertaken to increase the pH and add calcium hardness and alkalinity. There is also the addition 

of ACH coagulation to precipitate inorganics and help to agglomerate colloidal particles. Forced aeration to remove 

hydrogen sulphide (taste and odour), remove carbon dioxide (removal increases the pH) and add oxygen (to 

facilitate the oxidation of soluble iron). There is also the option to chlorinate the raw water.  

Raw Water Storage  

Raw water is stored in two (2) 300 kL storage tanks.  

Membrane Filtration  

The flocculated water is then pumped through a course filter prior to the micro filtration membranes. The 

membranes provide a physical barrier for organisms such as Cyanobacteria (Blue Green Algae) and protozoa 

(e.g. Cryptosporidium parvum, Giardia intestinalis).  

Post Filtration Dosing  

Prior to entering the treated water storage tank, soda ash (if required) is added to increase the treated water pH. 

Chlorination is added to disinfect the water and to provide free chlorine residual in the reticulated water. also 

occurs at this point in the process, as does fluoridation of the treated water. Fluoride is added to treated water for 

dental hygiene.  

Treated Water Storage  

Filtrate from the membrane filters flows into the treated water storage tank. 

  



 

GHD | MidCoast Council | 12545621 | Integrated Water Cycle Management Strategy 33 

 

A schematic diagram of the Tea Gardens WTP and water supply scheme is shown in Figure 4-8. 

 

Figure 4-8 Tea Gardens WTP process schematic 

  



 

GHD | MidCoast Council | 12545621 | Integrated Water Cycle Management Strategy 34 

 

4.4.2.3 Distribution 

The Tea Gardens water supply scheme serves the towns of Tea Garden and Hawks Nest. Figure 4-9 displays the 

Tea Gardens water supply scheme schematic.  

From the treated water storage tank, treated water is pumped to the Tea Gardens reservoir facility before being 

distributed to customers through the reticulation system. There are three service reservoirs in the Tea Gardens 

water supply scheme with a total capacity of 15.1 ML. The reservoirs are located adjacent to each other on Viney 

Creek Road (Durness Storage). 

 

Figure 4-9 Schematic of existing Tea Gardens water supply scheme.  

  



 

GHD | MidCoast Council | 12545621 | Integrated Water Cycle Management Strategy 35 

 

4.4.3 Bulahdelah water supply scheme 

A schematic diagram of the Bulahdelah water supply scheme is shown in  

Figure 4-10. 

 

Figure 4-10 Bulahdelah water supply scheme overview 



 

GHD | MidCoast Council | 12545621 | Integrated Water Cycle Management Strategy 36 

 

4.4.3.1 Raw water source 

Crawford River catchment 

The Crawford River catchment covers an area of approximately 122 km2. The main water course of the catchment 

is the Crawford River which is fed by several mostly ephemeral water courses. The majority of the upper 

catchment is forested land managed by National Parks & Wildlife Service and State Forests. Agriculture dominates 

land use in the lower catchment. The Crawford catchment forms part of the traditional land of the Worimi people. 

On-stream weir pool  

In the Crawford River Yield Analysis Report (SKM 2005), SKM used rainfall records and catchment data of both 

the Myall and Crawford to estimate flows and stored volumes of the Crawford. SKM determined that, when full, the 

storage volume in the Crawford is estimated to be about 228 ML (163 ML available).  

Raw water pump station  

The intake structure is positioned within the riverbank with one side open to the river. This ‘open’ end features 

galvanised steel bars to provide protection against large debris during flood conditions. Behind the bars is a ‘wall’ 

consisting of a removable screen and stop-boards, to provide a coarse filtration system that allows water to be 

taken from the river at the optimum level.  

Between the bars and the screen is a level sensor and turbidity sensing element. These are placed on the 

upstream side wall of the intake structure to minimise potential flood debris damage. Both instruments relay 

indicative height and turbidity levels of the overall river. This allows operators to avoid pumping ‘dirty’ water.  

At the opposite end to the screens, a single 300 mm diameter pipe carries water from the intake structure to a wet 

well. The well is nominally 2400 mm in diameter and about 6 meters in depth (deep enough to allow gravitated 

flow from the lowest inlet on the river). The well has been sized to allow maximum flexibility of future pump 

installations and will accommodate a standard submersible pump, one size larger than what is needed to meet 

current demands.  

Electrical equipment and a switchboard is located on a steel platform, above the 1% AEP flood level. 

Instrumentation consists of two-level sensing instruments, a turbidity meter and a flow meter. All these instruments 

are monitored by the Bulahdelah WTP SCADA. 

Raw water is pumped from a rock filled weir pool in the Crawford River near the Pacific Highway Bridge at 

Bulahdelah. The pump is an ABS submersible pump with a duty of 25 l/sec at 38.65 m head. 

4.4.3.2 Treatment 

The treatment process consists of the following: 

Preliminary Dosing and Clarification  

Chemicals are dosed into the raw water line prior to water entering the clarifier. The coagulant ACH is added to 

assist particles to coagulate and settle. The ACH dose rate is based on raw water quality and determined through 

jar testing. Polymer Magnafloc LT20 is used to assist flocculation. Chlorine (sodium hypochlorite) is dosed to 

assist the oxidation of metals, such as aluminum and manganese, to come out of solution. These metals will be 

removed in the filters further down the process. Soda ash (sodium carbonate) can be added to correct pH and 

assist water stabilisation. By dosing chlorine and soda ash prior to the clarifier, sufficient time exists to allow 

oxidation reactions to take place (at appropriate pH levels). There is provision for Powdered Activated Carbon 

(PAC) to be dosed if required to remove taste and odour issues associated with algae, however this is rarely 

needed.  

Sand filters  

Clear water is drawn from the top of the clarifier and flows through sand filters to remove smaller particles. There 

are two sand filters in parallel. Zeolite media is used in the filters to assist in removal of metals such as iron and 

manganese. Media is changed approximately every ten years. Sand filters are backwashed as needed (usually 

twice a week in summer and once a week in winter). Backwash water flows to sludge lagoons.  



 

GHD | MidCoast Council | 12545621 | Integrated Water Cycle Management Strategy 37 

 

Chlorine Contact  

After filtration, water enters the clear water tank where it is dosed with sodium hypochlorite to provide disinfection 

with a residual adequate to ensure there is no recontamination through the distribution system. Chlorine pumps 

start as water is gravity fed from the filters to the clear water tank. There is provision for post dosing of soda ash at 

this point to correct pH. 

Fluoridation  

As final water leaves the clear water tank to pump to the reservoirs, fluoride in the form of sodium fluoride (NaF) is 

added for dental hygiene as required by NSW Health. The target concentration is 1.0 mg/L with the ADWG of 0.9 – 

1.5 mg/L. 

Wastewater Management  

Wastewater and sludge from the clarifier, filter backwash water and chemical drainage waste flows to two sludge 

lagoons to allow for settling before de-watering by drying in the sludge lagoons. One sludge lagoon is operational 

while the other is used for sludge drying. During cleaning or wet weather, overflow of water from the sludge 

lagoons is discharged to sewer. Under normal operating conditions, supernatant from the sludge lagoons is 

returned to the head of the plant, where it mixes with raw water and re-enters the treatment system. 

A schematic diagram of the Bulahdelah water supply scheme is shown in Figure 4-11. 

 

Figure 4-11 Bulahdelah WTP process layout  

  



 

GHD | MidCoast Council | 12545621 | Integrated Water Cycle Management Strategy 38 

 

4.4.3.3 Distribution 

Treated water leaves the WTP and travels to two reservoirs for distribution to customers through the reticulation 

system. This scheme serves approximately 500 houses (a population of approximately 1200). The Bulahdelah 

water supply scheme originated in the 1960s. The WTP was built in 1988 and upgraded in 1995 and 2006. The 

current WTP has a capacity to treat 2 ML/day with a reservoir storage capacity of 4 ML. This is considered 

adequate to meet the future growth. 

There is no off-stream storage at Bulahdelah, hence the secure yield is reliant on the weir pool. Due to this, 

Council must pump water from the Crawford River at all times. There has been no history of Council running the 

weir pool dry. High turbidity after rain events leads to difficulties running the WTP and an increased frequency of 

filter backwashing. 

  



 

GHD | MidCoast Council | 12545621 | Integrated Water Cycle Management Strategy 39 

 

4.4.4 Stroud water supply scheme 

A schematic diagram of the Stroud water supply scheme is shown in Figure 4-12. 

 

Figure 4-12 Stroud water supply scheme overview  



 

GHD | MidCoast Council | 12545621 | Integrated Water Cycle Management Strategy 40 

 

4.4.4.1 Raw water source 

Karuah River Catchment 

The Karuah River catchment is located on the NSW lower north coast and is approximately 1,490 km2 in area. The 

river rises at an elevation of over 1,000 metres in the Barrington Tops and discharges into the wider Port Stephens 

Estuary adjoining the township of Karuah.  

Karuah River catchment forms part of the traditional land of the Worimi and Geawegai people.  

Major tributaries of the Karuah River include: Wards River, Mammy Johnsons River and Mill Creek in the north 

eastern reaches; Telegherry River and upper Karuah River in the north-west headwaters; The Branch River in the 

eastern estuary zone; and Limeburners Creek and Deep Creek in the western tidal zone of the lower reaches.  

On-stream weir pool  

The Karuah River is the source of the water supplied directly to the WTP through a 17 ML on river storage/weir or 

indirectly during periods of high flow or poor quality from an off-stream storage. The capacity of the in-ground 

water storage is 50 ML, located at the WTP adjacent to the Karuah River.  

Raw water pump station  

Raw water is extracted from the Karuah River adjacent to the WTP site. A raw water pump station consisting of 

two pumps transfer water to the WTP.  

Typically, the operation of the plant has been limited to a River flow of 375 ML/d and turbidity of below 20 NTU.  

Nutrient levels in the raw water have recently resulted in problems with algae in the off-stream storage. A future 

phosphorous pumping constraint may be necessary to mitigate the risk of an algal bloom. 

4.4.4.2 Treatment 

The treatment process consists of the following: 

Preliminary dosing and mixing  

The first step in the treatment process is to pump raw water from the Karuah River when the water quality in the 

Karuah River is desirable (i.e. low turbidity and low nutrient levels). The raw water is dosed with chlorine and ACH 

and is mixed in a flocculation tank. This assists particulate matter to coagulate prior to the sedimentation lagoons.  

Sedimentation lagoons  

A floc is formed and the heavier particles fall out of the solution in the sedimentation lagoons. Clean water is drawn 

from the top and transferred to the off-stream storage.  

Off-stream storage  

The off-stream storage is a 50 ML dam located on the WTP site.  

Sand filtration  

Water is filtered through the sand filter prior to final dosing. The sand filters are backwashed as needed. The 

backwashed water is recycled into the flocculation tank. 

Chlorine contact  

After filtration, water enters the clear water tank where it is dosed with sodium hypochlorite to provide a chlorine 

disinfection residual adequate to ensure there is no recontamination through the distribution system. Chlorine 

pumps start as water is fed from the filters to the clear water tank.  

Fluoridation  

As final water leaves the clear water tank to pump to the reservoirs, NaF is added for dental hygiene as required 

by NSW Health. The target concentration is 1.0mg/L with the ADWG of 0.9 – 1.5 mg/L. 



 

GHD | MidCoast Council | 12545621 | Integrated Water Cycle Management Strategy 41 

 

Wastewater management  

Two sedimentation lagoons are used to manage waste by de-watering and drying. One sedimentation lagoon is 

operational and the other used for sludge drying. 

A schematic diagram of the Stroud water supply scheme is shown in Figure 4-13. 

 

Figure 4-13 Stroud WTP process layout 

4.4.4.3 Distribution 

Treated water leaves the WTP and is transferred to three reservoirs (two service Stroud and the other services 

Stroud Road), before being distributed to customers through the reticulation system. This scheme serves 

approximately 470 houses (a population of approximately 1000). The WTP is currently capable of treating 2.0 

ML/day and is upgradable to an ultimate capacity of 2.7 ML/day.  

  



 

GHD | MidCoast Council | 12545621 | Integrated Water Cycle Management Strategy 42 

 

4.4.5 Gloucester water supply scheme 

A schematic diagram of the Gloucester water supply scheme is shown in Figure 4-14. 

  

Figure 4-14 Gloucester water supply scheme overview  



 

GHD | MidCoast Council | 12545621 | Integrated Water Cycle Management Strategy 43 

 

4.4.5.1 Raw water source 

Barrington river catchment  

Water is drawn from Barrington River, upstream of Gloucester for the town water supply. There is currently no raw 

water storage. There are three main rivers in the Gloucester catchment: Gloucester, Barrington and Avon and 

many smaller tributaries which all form part of the larger Manning River catchment area. Gloucester and Avon 

Rivers meet the Barrington River downstream of the intake to the WTP.  

The Barrington River catchment forms part of the traditional land of the Geawegai people.  

Major land uses in the catchment area include beef and cattle agriculture and tourism. Barrington Tops and 

Gloucester Tops National Parks are popular tourist destinations within the region. There is the potential for future 

mining explorations and activities in the catchment (with existing mining activities in the Avon River catchment). 

Due to this potential, extra parameters were added to the drinking water quality monitoring program for raw water 

in Barrington River in January 2014 (strontium, cadmium, cyanide and silver).  

Raw water pump station  

Raw water is extracted from Barrington River upstream from its confluence with Gloucester River. The raw water 

pump station has two pumps to transfer water to the WTP.  

Council aims to abide by the Water Sharing Plan. There is a water sharing plan with irrigators on the Barrington 

River to protect the town water supply, which allows extraction until there is no visible flow in the river at the 

reference point, i.e., Barrington River at Forbesdale gauge.  

There is no off-steam storage at Gloucester. There has been one historic zero flow recorded at the Forbesdale 

Gauge This occurred during December 2019. Council had to water cart to Gloucester from Tea Gardens 

approximately 30 days. 

4.4.5.2 Treatment 

The WTP is designed to treat a maximum of 4.5 ML/d or 57 L/s for 22 hrs/d. 

Due to current process constraints, the WTP has a reduced operational capacity of 2.8 ML/d, based on 35 L/s over 

22 hours. According to flow records, the maximum recorded flow through the plant is 2 ML/d. This reduced 

capacity is based on preferred operation to minimise wear on process components. However, the WTP can 

produce higher volumes up to the design capacity during peak day demand periods. 

The plant is capable of treating water for 6250 equivalent population (EP). This is based on a peak demand of 

720 L/EP/d (3 x 240 L/EP/d). Current population forecasts estimate that this capacity will not be reached until well 

after 2050.  

Preliminary dosing and mixing  

Three mixing chambers exist at the head of the plant, where pre-dose chemicals are added and flash mixing 

occurs. In the first chamber, the chemicals dosed include ACH to promote coagulation and a flocculation aid 

(Multifloc SE287) which helps to increase filter efficiency. In the second chamber, soda ash (sodium carbonate) is 

dosed to assist water stabilisation and pH correction, and polymer (Magnafloc LT20) is dosed to assist 

flocculation. The three mixing chambers allow sufficient contact time for the chemicals to achieve optimal 

coagulation and flocculation in the next stage.  

Clarifier  

From the floc chambers water flows over a baffle wall into the clarifier for settling. A traveling bridge moves along 

the length of the tank scraping the sludge that has settled on the bottom towards four sumps, which then drain the 

sludge to a pit and into the sludge lagoons. The traveling bridge runs manually (approximately hourly) when the 

plant is running. The tank is drained and cleaned four times a year.  

  



 

GHD | MidCoast Council | 12545621 | Integrated Water Cycle Management Strategy 44 

 

Sand filters  

From the clarifier, clear water flows over a weir, through a chamber to sand filters. There are two sand filters which 

run in parallel to remove small particles. Filters are backwashed as needed (usually every three days in summer 

and every four to five days in winter). A gauge in the operational lab shows filter performance and backwashes are 

scheduled accordingly.  

The filters have plenum floors containing 480 nozzles in each, to allow water to pass through and air and water to 

be used in the backwash process. Backwash water is sent to the sludge lagoons. 

Clear water tank (chlorination and fluoridation)  

From the filters, water enters the clear water tank (under the treatment building) which has a capacity of 500 kL. 

Liquid chlorine (sodium hypochlorite) is dosed into the clear water tank for disinfection. Fluoride (sodium fluoride) 

for dental hygiene is dosed as the water leaves the plant to the distribution system. 

Wastewater management  

Wastewater from the filter backwashing and sludge from the clarifier is pumped to a pit and into one of four sludge 

lagoons. One lagoon is operational at any time and the others are used for drying. A centrifuge is used to dewater 

the sludge. Supernatant water from the sludge lagoons is sent back to the head of the plant at a rate of 10% of the 

raw water volume. Supernatant enters the treatment process in the first mixing chamber. 

A schematic diagram of the Gloucester water supply scheme is shown in Figure 4-15. 

 

Figure 4-15 Gloucester WTP process layout 

4.4.5.3 Distribution 

As final treated water leaves the WTP it is pumped through a water main towards Gloucester. The water main then 

branches, with one arm transferring water to the township of Barrington. There are three existing reservoirs in the 

Gloucester water supply system: Tyrell Street (0.55 ML), Ravenshaw Street (2.3 ML) and Cemetery Rd (1.5 ML).  

Council is currently in the process of constructing the Gloucester Reservoirs Project, which when complete will 

augment the network significantly. Construction consists of two new reservoirs at Century Road, a 0.5 ML 



 

GHD | MidCoast Council | 12545621 | Integrated Water Cycle Management Strategy 45 

 

standpipe reservoir and a 7.0 ML ground reservoir. Works included decommission the Ravenshaw reservoir and 

deactivation of the Tyrell Street reservoir. The Tyrell Street reservoir will be retained and kept on site due to it 

being heritage. These upgrades will remove the need for two existing booster pumps due to the increased 

elevation of the standpipe reservoir. 

4.4.6 North Karuah water supply scheme 

A schematic diagram of the North Karuah supply scheme is shown in Figure 4-16. 

 

Figure 4-16 North Karuah water supply scheme overview 

4.4.6.1 Raw water source, treatment and distribution 

The village of North Karuah is located on the Eastern banks of the Karuah River north of the township of Karuah. 

Council is responsible for the provision of water and sewer services to the area, however the major infrastructure 

for water and sewer in North Karuah (the Karuah Sewer Treatment Plant (STP) and the Lemon Tree Passage – 

Karuah Water Scheme) is located in the Port Stephens LGA.  

Council purchases water from Hunter Water and distributes via Council’s assets located in North Karuah. 

Historically, residence have complaints regarding water quality. Council monitors the chlorine residual levels. 

Water has been noted as an issue. 



 

GHD | MidCoast Council | 12545621 | Integrated Water Cycle Management Strategy 46 

 

 

Figure 4-17 North Karuah water distribution schematic 

4.4.7 Unserviced water supply villages 

Table 4.6 lists the unserviced villages for water supply in the LGA. 

Table 4.6 Unserviced water supply villages 

Unserviced water supply villages 

Allworth Coomba Park Knorrit Flat Stewarts River 

Back Creek  Cooplacurripa Knorrit Forest Stratford 

Bakers Creek  Copeland Koorainghat Strathcedar 

Barrington Tops Coralville Kundibakh Tahlee 

Baxters Ridge Craven Kundle Terreel 

Belbora Craven Plateau Lansdowne Forest The Bight 

Berrico Crawford River Limeburners Creek The Branch 

Bindera Crowdy Bay National Park Mares Run Tibbuc 

Bobin Cundle Flat Markwell Tipperary  

Bombah Point Curricabark Marlee Tiri 

Boolambayte Dewitt Mayers Flat Titaatee Creek 

Booral Dingo Forest Melinga Topi 
[...]
Table 6.23  Old Bar STP discharge licence concentration limit 

Pollutant Units of measure 50%ile 
concentration 
limit 

90%ile 
concentration 
limit 

3DGM 
concentration 
limit 

100%ile 
concentration 
limit 

Oil and grease Milligrams per litre - - - 10 

Phosphorus (total) Milligrams per litre - 2 - 4 

Nitrogen (total) Milligrams per litre - 10 - 15 

Nitrogen (ammonia) Milligrams per litre - 4 - 5 

Total Suspended 
Solids 

Milligrams per litre - - - 30 

Biochemical Oxygen 
Demand 

Milligrams per litre - - - 20 

6.1.11.2.2 Load limits 

The actual load of an assessable pollutant discharged from the premises during the reporting period must not 

exceed the load limit specified for the assessable pollutant in the Table 6.24. 

Table 6.24  Old Bar load limits 

Assessable pollutant Load limit (kg) 

BOD (Enclosed Water) 1606 

Nitrogen (total) (Enclosed Water) 2000 

Oil and Grease (Enclosed Water) 1621 

Phosphorus (total) (Enclosed Water) 3650 

Total Suspended Solid (Enclosed Water) 6589 

6.1.11.2.3 Volume and mass limits 

The Old Bar STP volume/mass limits are specified in Table 6.25. This volume/mass limit cannot be exceeded for 

the volume/mass of liquids discharged to water or the solids or liquids applied to the area Table 6.25. 

Table 6.25  Old Bar’s licence volume and mass limits 

Point Units of measure Volume/mass limit  

1 kilolitres per day 4025 

4 kilolitres per day 4025 

6.1.11.2.4 Effluent management system 

The effluent management system consists of exfiltration of effluent into the surrounding groundwater. 

The exfiltration ponds are located 1.2 km south-east of the Old Bar STP adjacent the Old Bar sand. 

dunes. The exfiltration site is an unconfined sand aquifer. 

The exfiltration process involves effluent transferred via. gravity from the STP to the exfiltration ponds. The effluent 

percolates from the base of the exfiltration ponds into the groundwater aquifer and is ultimately released to the 

ocean. Groundwater flow is towards the ocean because of the small frontal dune. The sand also provides an 

additional treatment to the effluent before release to the ocean. 

The sustainability of the effluent exfiltration system includes minimising the impact upon the water level and the 

groundwater quality. Currently, the water in the aquifer is monitored through a series of bores. The effluent quality 

has improved, with the Stage 2 upgrade reducing the amount of nutrients in the effluent. 

  



 

GHD | MidCoast Council | 12545621 | Integrated Water Cycle Management Strategy 91 

 

6.1.12 Stroud sewerage scheme  

The Stroud Sewerage Scheme dates from 1980, however a new Sewerage Treatment Plant (STP) was 

commissioned in 2009. The sewage collection system is conventional gravity type comprising three catchments 

operating in series. 

A schematic diagram of the Stroud sewerage scheme is shown in Figure 6-28. 

 

Figure 6-28 Stroud sewerage service scheme overview   



 

GHD | MidCoast Council | 12545621 | Integrated Water Cycle Management Strategy 92 

 

6.1.12.1 STP descriptions 

The Stroud STP is located on Simmsville Road approximately 2.8 kilometres east of the town. The STP was 

designed on a predicted population in 2031 of 1,500 and 210 L/EP/day. This is equivalent to an ADWF of 

315 kL/d. 

– The DPWS factor for PDWF/ADWF of 2.4 was used giving a design PDWF of 756 kL/d 

– The DPWS storm allowance of 0.058 L/s/ET was used resulting in a PWWF capacity of 43 L/s 

The Stroud STP is a continuous activated sludge process in the MLE configuration. Raw sewage passes through 

the inlet works consisting of screens and grit removal, anoxic and aerobic reaction tanks including mixed liquor 

return pumps, return activated sludge pumps and chemical addition (alum) for phosphorous removal.  

The treatment plant is designed for 1,500 EP. Allowance has been made in the design for the future duplication of 

the plant process units.  

Figure 6-29 displays Stroud’s sewage treatment process layout. 

 

Figure 6-29 Stroud sewage treatment process layout 

  



 

GHD | MidCoast Council | 12545621 | Integrated Water Cycle Management Strategy 93 

 

6.1.12.2 Effluent management 

6.1.12.2.1 EPA licence conditions 

The EPA licence for Stroud STP is EPL 13042. The Stroud STP is designed to meet the effluent discharge criteria 
stipulated in EPL 13042. The concentration limits specified for pollutants in the effluent discharge is shown in 
Table 6.26. 

Table 6.26  Stroud STP discharge licence concentration limit 

Pollutant Units of measure 50%ile 
concentration 
limit 

90%ile 
concentration 
limit 

3DGM 
concentration 
limit 

100%ile 
concentration 
limit 

Oil and grease Milligrams per litre - 7 - 10 

pH pH - - - 6.5-8.5 

Phosphorus (total) Milligrams per litre - - - 4.4 

Faecal Coliforms Colony forming 
units per 100 
millimetres 

- 200 - 600 

Nitrogen (total) Milligrams per litre - - - 10 

Nitrogen (ammonia) Milligrams per litre - - - 2 

Total Suspended 
Solids 

Milligrams per litre - 15 - 20 

Biochemical Oxygen 
Demand 

Milligrams per litre - 10 - 15 

6.1.12.2.2 Load limits 

The actual load of an assessable pollutant discharged from the premises during the reporting period must not 

exceed the load limit specified for the assessable pollutant in the Table 6.27. 

Table 6.27  Stroud Point STP load limits 

Assessable pollutant Load limit (kg) 

Phosphorus (total) (Enclosed Water) 24 

6.1.12.2.3 Volume and mass limits 

The Stroud STP volume/mass limit is specified in Table 6.28. This volume/mass limit cannot be exceeded by the 

volume/mass of liquids discharged to water or the solids or liquids applied to the area. 

Table 6.28  Stroud licence volume and mass limits 

Point Units of measure Volume/mass limit  

1 kilolitres per day 2000 

6.1.12.2.4 Effluent management system 

 The preferred method of discharge is via. irrigation of 25 Ha of land used for dairy cattle grazing on the 

“Girrahween” property. Under wet weather flows, the plant may also discharge into the Karuah River. Effluent from 

the clarifiers is stored in two 15 ML effluent storage lagoons. The storage lagoons were designed to limit discharge 

to the Karuah River to 5% of the average annual inflow to the plant. 

 



 

GHD | MidCoast Council | 12545621 | Integrated Water Cycle Management Strategy 94 

 

6.1.12.2.5 Discharge to Karuah River 

Discharge of effluent to the Karuah River is limited by the constituent concentrations of the effluent and the total 

annual constituent loads. Earlier work by Council and PPK indicates that phosphorous in the treated effluent is the 

controlling constituent for any discharge to the river. 

Previous studies have indicated that that the phosphorous concentration in Karuah River downstream of Stroud 

should not exceed 0.02 mg/L in short-term and 0.01 mg/L in the long-term. A sustainable target load for discharge 

of total phosphorous to the river is at 24 kg/y. 

The 2031 design ADWF has been taken as 315 kL/d. Allowing for the disposal of 300 kL/d through irrigation to 

Girrahween, an amount equivalent to 15 kL/d (5.5 ML/y) may have to be discharged to the river. In order to limit 

the total annual phosphorous load to 24 kg/y, the concentration of phosphorous in the treated effluent should not 

exceed 4.4 mg/L. 

Precautionary discharges to the river may be made when there is sufficient flow in the river to ensure adequate 

dilution of the effluent. The Stroud WWTP EIS (Ehmsen 2005) indicates the river threshold flow for effluent 

discharge is 2,000 ML/d. 

6.1.12.2.6 Recycled water scheme 

Effluent is filtered, undergoes UV disinfection and is stored in two 22 kL balance tanks for supply to “Girrahween” 

as required. The current irrigation system that is used by “Girrahween” has a capacity of 300 kL/d.“Girrahween” is 

a dairy and poultry farm of 325 ha, located approximately 4 km south of Stroud on the Karuah River. 

  



 

GHD | MidCoast Council | 12545621 | Integrated Water Cycle Management Strategy 95 

 

6.1.13 Taree (Dawson) sewerage scheme  

The Taree (Dawson) sewerage scheme provides the wastewater services for the central Manning Valley township of Taree and Taree South, and the 

surrounding small villages of Tinonee and Cundletown. A schematic diagram of the Taree sewerage scheme is shown in Figure 6-30. 

Figure 6-30 Taree sewerage service scheme overview   



 

GHD | MidCoast Council | 12545621 | Integrated Water Cycle Management Strategy 96 

 

6.1.13.1 STP descriptions 

The Taree sewerage scheme includes two treatment plants, the Dawson STP and the Taree STP. The Taree STP 

functions solely as a preliminary treatment plant and wet weather storage facility. All secondary and tertiary 

treatment undertaken at the Dawson STP.  

The Dawson STP was originally designed in 1986 for 15,000 EP. The plant was constructed to split the flow with 

the trickling filter plant at Taree which had a capacity of 14,000 EP. A significant Stage 2 augmentation of the 

Dawson STP occurred in 1999. Stage 2 has a design EP of 30,000. This upgrade included: 

– Disinfection of treated effluent to achieve a 95-percentile faecal coliform level of less than 200 CFU/100 mL in 

all water discharged to the Dawson and Manning River.  

– Construction of a storm detention basin, the basin allows for the sedimentation of stormwater flows in excess 

of 3 x ADWF. This will reduce the pollutants discharged into the maturation ponds and therefore into the 

Dawson River in wet weather overflows.  

– Modification to the inlet works and biological treatment facility including a step-type screen and grit removal 

equipment. Additional aeration equipment and construction of a new selector tank was completed to minimise 

the formation of filamentous bacteria. Filamentous bacteria can lead to sludge bulking and carryover of solids 

from the clarifiers. 

– Construction of an additional sludge lagoon and pipework, as well as the installation of a sludge dewatering 

centrifuge and conversion of sludge drying beds to biosolids storage.  

– The design and construction of electrical works and the SCADA system for the plant. 

Figure 6-31 displays Dawson sewage treatment process layout. 

 

Figure 6-31 Dawson sewage treatment process layout 

  



 

GHD | MidCoast Council | 12545621 | Integrated Water Cycle Management Strategy 97 

 

6.1.13.2 Effluent management 

6.1.13.2.1 EPA licence conditions 

The EPA license for the Dawson STP is EPL 2531. The scale of activity at the site is > 1000 – 5000 ML annual 

maximum volume of discharge. The Dawson STP is designed to meet the effluent discharge criteria stipulated in 

EPL 2431. The treated effluent must not exceed the concentration limits specified for the pollutants shown in 

Table 6.29. 

Table 6.29  Dawson STP discharge licence concentration limit 

Pollutant Units of measure 50%ile 
concentration 
limit 

90%ile 
concentration 
limit 

3DGM 
concentration 
limit 

100%ile 
concentration 
limit 

pH pH - - - 6.5-8.5 

Nitrogen (ammonia) Milligrams per litre - 5 - 10 

Total Suspended 
Solids 

Milligrams per litre 20 30 - 35 

Biochemical Oxygen 
Demand 

Milligrams per litre 20 30 - 35 

6.1.13.2.2 Load limits 

The actual load of an assessable pollutant discharged from the premises during the reporting period must not 

exceed the load limit specified for the assessable pollutant in the Table 6.30 . 

Table 6.30  Dawson point load limits 

Assessable pollutant Load limit (kg) 

BOD (Enclosed Water) 10131 

Nitrogen (total) (Enclosed Water) 18188 

Oil and Grease (Enclosed Water) 11595 

Phosphorus (total) (Enclosed Water) 16074 

Total Suspended Solid (Enclosed Water) 15582 

6.1.13.2.3 Volume and mass limits 

The Dawson STP volume/mass limit is specified in Table 6.31. This volume/mass limit cannot be exceeded by the 

volume/mass of liquids discharged to water or the solids or liquids applied to the area. 

Table 6.31  Dawson STP licence volume and mass limits 

Point Units of measure Volume/mass limit  

4 kilolitres per day 12500 

6.1.13.2.4 Effluent management system 

The current effluent management system that is used by the Dawson STP is to return the treated water to the 

natural water cycle and to ensure that any treated water leaving the plant has no impacts upon the environment. 

The system used for both Taree (Dawson) and Wingham schemes is the Taree Wingham Effluent Management 

Scheme (TWEMS). TWEMS facilitates the beneficial reuse of effluent for irrigation on farmland. This is a cost-

effective way to provide water to local farms. In addition to this, no excess water is drawn from the environment to 

supply the farms with water. 



 

GHD | MidCoast Council | 12545621 | Integrated Water Cycle Management Strategy 98 

 

6.1.13.2.5 Recycled water scheme 

The recycled water from the Dawson STP is classified as low strength recycled water in accordance with the 

Office of Environment and Heritage (Use of Effluent by Irrigation DECC, 2004). Metal and pesticide levels are well 

below the long-term (100 years) criteria. 

The recycled water is suitable, in accordance with the state (DECC, 2004) and Australian Guideline for Recycled 

Water (2006), for use for beef cattle grazing and dairy production. The stock withholding period for all sites is 5 

days. The Dawson recycled water meets moderately sensitive crops criteria for pH, Electrical Conductivity (EC), 

Sodium (Na) and Sodium Adsorption Ratio (SAR). Therefore, is suitable for pastures and fodder crop production. 

There are thirteen farms that receive effluent from the TWEMS. Table 6.32 summarises the amount of effluent that 

each of the farms receive. The amount varies based on the amount of usable land present. 

Table 6.32 TWMES recycled water use 

Property Land size (ha) Volume of effluent (ML/Yr) ML/ha/yr 

Blore 36.2 14.3 0.4 

Milligan 25.4 7.1 0.28 

Matthews 33.2 0.02 0.001 

Hammond 29.2 111.2 3.81 

Balrin South 
34.9 

12.7 
2.85 

Barlin North 86.6 

Crossman South 
48.4 

15 
0.31 

Crossman North 80.9 

Eakin 12.8 39.3 1.67 

R_Mills 
23.5 

0.2 3.07 

C_Mills 19.8 0.85 

Knox 10.7 25.3 2.36 

Tate 19.7 28.7 1.46 

Total 274 441.3 1.6 ML/ha/Yr (Average) 

 

  



 

GHD | MidCoast Council | 12545621 | Integrated Water Cycle Management Strategy 99 

 

6.1.14 Wingham sewerage scheme  

The Wingham sewerage scheme provides the wastewater management for the rural village of Wingham. The 

historic town of Wingham, settled in 1853, is located on the northern banks of the Manning River, approximately 

18 km upstream of Taree.  

A schematic diagram of the Wingham sewerage scheme is shown in Figure 6-32. 

 

Figure 6-32 Wingham sewerage service scheme overview 

6.1.14.1 STP descriptions 

The Wingham STP is located at the eastern end of Combined Street, adjacent to Wingham Brush Nature Reserve. 

This is approximately 600 metres from the Wingham town centre.  

The original sewerage system at Wingham was constructed in 1961 to service approximately 3,600 EP. The 

treatment process was based on trickling filters with primary and secondary treatment. The plant was augmented 

in 1991 to a capacity of 7,100 EP by the addition of a parallel treatment train using the IDEAT process. 

In 2007, a second plant upgrade was undertaken. This was based on: 

– A predicted population in 2036 of 7,500 and 200 L/EP/day equivalent to ADWF of 1.5 ML/d. 

– A ratio of PDWF to ADWF of 2.0. 

– A PWWF calculated as the capacity of the pumping systems giving a PWWF of 195 L/s, which is 11.2 times 

the ADWF. 

  



 

GHD | MidCoast Council | 12545621 | Integrated Water Cycle Management Strategy 100 

 

The 2007 augmentation involved upgrade of the inlet works, the conversion of the IDEAT tank to a continuous 

secondary treatment process, the construction of a new secondary clarifier and sludge handling facilities. Sewage 

enters the treatment plant site by: 

– A pumped rising main from pump station WG SPS 01, located in Wingham. 